
HASHIMR 

INDUSTRIAL 

/TEAffiiROn 
WITH WATER TANK 

HII==350PS 
PARTS LIST 

~HASHIMA 
HEAD OFFICf. : 3-18, HIGASHI KINPO-CHO. GIFU-CITY, JAPAN. 
BUSINESS OFFICE : 7·8, RYOGE GIFU-CITY. JAPAN. 

TELEPHONE 8Hi8-274-8400 81-58-245-4601 
FACSIMILE 81·58-240..5175 

From the library of: Superior Sewing Machine & Supply LLC



EXPLODED VIEW 

!3J ® 

~~-~ 

@ 

@ 

~--------------- ffi 

ACCESSORY-2 

r-
o----

ACCESSORY-3 

:: .. §r 
--) 

WIRING DIAGRAM ----
---@ 

--@ 

From the library of: Superior Sewing Machine & Supply LLC



PARTS LIST ·for IHIII=3~~)P~ 
I --

Ref. No. Parts Name Part No. 
I 

Remarks i 

1 Fixing Screw --------··--· +HI~:;f------~ 
2 Bottom Plate --·3-----r---------3-1 Heating plate ~~~-120~ 

3-2 Heating plate 502 220V-1200~-

3-3 Heating plate I 503 • 230V-1100W 
' I 

4-1 Rating plate +~-120V ___ 
4-2 Rating plate 404 220V 

. ----- -------
4-3 Rating plate I 405 230V 

5 Heater lead wire (A) 
--r---t--~----

I 5o4l __ 

6 Heater lead wire (B) 

-=t~ ~s I ---- ------r------- ---
7 Thermistor 406 

8 Fuse fixing plate 
-------t-~------

I *= 9 Fuse 
---

10 Band 1 408 

11 Packing (A) ! 409 I 
I 

---+--~----

12 S1eam genemting chamba=t 410 I 
---- --- ---------

13 Cover shell 411 
I 

-----~------

14 Retaini~g pla~-e----------1--- ___ 412 ___ L __________ 
15 Rubber packing (C) J 413 L--------
16 Rubber packing (D) 

! : 
' 414 0 ____ _J ___ ~-- --~--~----

17 Handle base ! 415 i 

Ref. No. i Parts Name -~ Part No. Remarks 

18-1 J Solenoid Valve I HIP-507 
----~- ·---t--····----------·· ----- ----·---+-- ------- ----+· ·-- ------

18-2 J Solenoid Valve I 508 , 
----t----------·····-·- --- ----i--- ---- l---- -------

18-3 I Solenoid Valve +---~~9-~ ___ 2_3_o_v_ 

19 ' Rear handle base cover , 416 • 
r-------~--t~~~--------------1----- r--- ---· 

20 Handle · 417 i 
f------+----------------------- --r --- -+ --- -----

21 Handle sub-plate ; 418 
-----+---~---------------t------i--- --- ·-··-

= :: ~~:;c:topp·~~=---:~~~:=~ :}r=.•~ 
24 , Hose connector 1 420 1 

1-------+-- ----- ---------+-~----t---------
Hose (A) I 421 ; 

1 I -------- --------------------1------·· ·---·-'- ------ -------·----
26 Power cord bushing . 422 i 

---------f--------------------~-- -------r------- ---+-------------

27-1 Singnal cord 
1 

511 120V-1200W 
f-----+-----------------------,- ---·-····-----···-

:;-~:--+-:-::-:-:-:: :::: . ------f-- . -:~: -:~:~ ~ :~::~ 
f------+i---------------------+----- ---. ---·· --·- -------

28 i Control box (B) 1 423 
1--------.----------------- -r-----···----,----~-· --- -

29-1 : Transformer ! 424 
1 

120V 

--29-2 ----:;:~nsf;r~-;------------- -r- ---~-;5-~--- --;-;0~-- ·--·· 

!--;;;-·t Transformer -------------+--~- t----;30~ -- -

,_ -:: -f::::: :~: ::::::;;=~-=~=-::~ ,:_ ~;w:~ -
-------- ----------------------~------1-----· --·- -t· ·----- -----···-· --------

30-3 , Power cord assembly \ 429 ! 230V-C3 

120V 

220V 

25 

From the library of: Superior Sewing Machine & Supply LLC



PARTS LIST for IHIII==3S<OPS 
Ref. No. / Parts Namet Part No. Remark i Ref. No. Parts Name Part No. Remark 

31 I Control box (A) HIP-430 I 52 M4X14 Pan head tapping screw HIP-608 
I 

32-1 Control box complete sot 431 I 120V-1200W I 53 M5 x 18 Hex. socket head screw 609 

i 

---·--- i 

32-~ Con;;;;l-box co~plete ;at 432 220V-1200W I 

-- -----· 
54 M3 x 18 Pan head tapping screw 610 

32-3 I Control box complete set l 433 2:30V-1100W 55 M3 x 12 Pan head tapping screw 611 

33-1 i Control circuit board I 434 100V-120V 56 M3 x25 Pan head tapping screw 612 I 

I 

33-2 I Control circuit board 
i 

435 22Q-240V 57 M3 x 16 Pan head tapping screw 613 . 

34 Water tank assembly ' 514 
I 

58 M3 x 16 Pan head tapping screw 614 

35 :Valve 515 59 Power switch 436 

36 
Hose (B) =-=:=:_~ 516 

!------··--· --· 
___ , 

37 Metal connector 517 
--- -----------------·· --· 

38 Base 518 

60 Pilot lamp cover 437 
r--· -

61 Thermo lamp cover 438 
1-·--· -

62 Spark killer 439 
·----------------1 ------- ··-1--

39 1 Accessory-1 f 701 
--- ······----+--·-·--·· --··-·---···-·----. ---··· --- ------------ ·--····----·-

~---~t~essory~-~-
1 

702 
--I 

41 __ _j_Acc:~sory-3 . 703 

45 I M4 x 6 Terminal screw 601 ! 

r------
! 

63 M4 Spring washer i 615 
·-----r------------------· -------r-· 

64 M4 Washer 616 

I 

-+---
46 M4 x 8 Washer head tapping screw 602 

47 M5 x 12 Pan head tapping screw 603 

48 M5 x 12 Hex. socket head bolt 604 

49 M4 x 6 Truss head tapping screw 605 

50 I M4 x 10 Hex. socket head bolt. 606 
r--- I 

51 i M5 x 35 Pan head screw 607 I 
! I --- ____j From the library of: Superior Sewing Machine & Supply LLC




